Manufactured by:
—oRMOoODEL. G2

679 05 HABRUVKA 100 - CZECH REPUBLIC
www.topmodelcz.com

e-mail:info@topmodelcz.cz

Order N°: 02077
/]

1340mm

|
2300mm
==

I 38,5dm?
\ / 36,4-44g/dm’

==

N8

————— MH 32

1,4 - 1,7kg

st.guin

ELECTRO SAILPLANE

Radio system you'll need :

5channel
with
6 servos

— Mega ACn22/3S
q| = MVVS 3,5/1200

Axi 2820/12 V2 Long

3S Lixx 2-3Ah

Neni-li uvedeno jinak, vSechny
neoznacené miry jsou v milimetrech
UNLES STATED, ALL DIMENSIONS

AN ARE IN MILIMETERS Y 4




ATTENTION!

GB - USA Parts list
P;rt Part name Material, dimensions Loose| In bag
building instruction 1 -
1 [fuselage fibreglass 1 -
1.1 |engine mount fibreglass 3 mm - 1
1.2 |servo tray plywood 4 x 53 x 47 mm - 1
2 |wing foam core - balsa 2 -
2.1 |aileron foam core - baka 2 -
2.11 |flap foam core - balsa 2 -
24 |wing joiner steel 0 6 x 170 mm - 1
2.2 |wing fixing screw nylon screw M 4 x 30 mm - 2
2.21 |centering pin fibreglass 0 3 x 30 mm - 1
2.25 |wing pin fibreglass O 4 x 40 mm - 2
2.3 |[nut aluminium M4 - 2
2.31 |nut mount plywood 3 x 23 x 53 mm - 1
2.4 |servo mount polyurethan - 04 + 04
2.41 |wing servo cover ABS plastic - 4
2.5 [aileron-flap pushrod |piano wire M2 - 4
2.6 |clevis MPJ 2110 - 4
2.8 |aieron horn fibreglass plate 1 mm - 2
2.81 |flap homn fibreglass plate 1 mm - 2
3 |horizontal stabilazer |balsa assembly 2 -
3.21 |centering pin piano wire 0 2 x 70 mm - 1
3.3 |elevator joiner fibreglass 0 3 x 150 mm - 1
3.5 |elevator link carbon tube @ 4/3 x 1000 mm 1 -
3-6F |clevis MPJ 2110 - 1
3-6R | metal clevis, nut M2 |[MP] 2140 - 01+01
3.7 |[threaded coupler MPJ 2039 - 2
3.8 |elevator horn plastic - 1
4 [fin balsa assembly 1 -
4.3 |closing strip balsa 5 mm - 1
external bowden L= 770 mm, 01+01+
4.5 [rudder link internal bowden L=840mm, 1 -
piano wire 00,8 mm L= 840mm
4.6 |clevis MPJ 2110 - 2
4.7 |threaded coupler MP] 2012
4.8 |rudder hormn fibreglass plate 1,5 mm - 1
6 |canopy fibreglass 1 -
6.2 |canopy fixing fibreglass 02 x 180 mm - 1
6.21 [ mount plywood 1 x 6 x 12 mm - 2
7 |stickers 1
11 |[pinned hinge MPJ 2502 - 2
RECOMMENDED EQUIPMENT:
Pieces Item No_www.topmodelcz.cz
Transmitter |5 channel
Receiver 7 channel
Senvo HS-82MG 2 |aierons 1HI3042-1x
HS-82 MG 2 elevator+rudder 1HI3042-1x
HS-82 MG 2 |flaps 1HI3042-1x
Motor AXI 2820/12 V2 LONG 1 3EL10529V2L
Controller: __|SPIN 44 PRO 1 1RC23203
Spinner: Turbo 40/5,0/8 1 201559
Propeller: CAM CARBON 12/6,5" 1 723446
Battery: 3S LiPo 2200 — 3000 mAh

This modelconstruction kit is not a toy and is not suitable for childern under the age of 14.
Incorrect use of this model could cause material damage or personal injury. You are fully

responsible for your actions when you use this model,

Fly at a safe distance from occupied zones. Before switching on the radio, be sure, that no

cne else is using the same frequency as you !

Before first take-off check up please the center of gravity, the sense and size of the control

surface angle and if model aeroplane parts aren "t crooked.
The reparation is possible through the use of hot-air dryer.




Ccz Seznam dil G
Polozka |Nazev dilu Material, rozmér Vo:(nsé / BaI:(c"sek/
montazni navod 1_ -
1 trup laminat 1 -
1.1 motorova prepazka sklotextit 3 mm - 1
1.2 drzak serva ocasnich ploch preklizka 4 x 53 x 47 mm - 1
2 kridlo polystyren-balsa 2 -
2.1 kridélko polystyren-balsa 2 -
2.11  |vztlkova klapka polystyren-balsa 2 -
24 spojka k¥idla ocel 0 6x 170 mm - 1
2.2 uchyceni kiidla Sroub M 4 x 30 mm - 2
2.21  |aretacni kolk lamindt O 3 x 30 mm - 1
2.25  |kolik kfidla lamindt O 4 x 40 mm - 2
2.3 uchyceni kiidla matice AL. M4 - 2
2.31 |podlozka matice preklizka 3 x 23 x 53 - 1
2.4 drzak serva polyuretan 13mm; 11mm - 04 + 04
2.41 krytka serva ABS folie - 4
2.5 tahlo kfidéka a klapky ocel - 4
2.6 koncovka tahla MPJ 2110 - 4
2.8 paka kridélka sklotextit 1 mm - 2
2.81 |paka klapky sklotextit 1 mm - 2
3 vyskovka balsa konstrukéni 2 -
3.21  |aretacni kolik ocel 02mm L = 70mm - 1
3.3 spojka VOP laminat O3mm L = 150mm - 1
3.5 téhlo VOP uhlik trubka @ 4mm L=1000mm 1 -
3-6F vidlicka MPJ 2110 - 1
3-6R |vidlicka kovova M 2, matice M 2 MPJ 2140 - 01+01
3.7 koncovka tahla MPJ 2039 - 2
3.8 paka plast - 1
4 smérovka balsa konstrukeni 1 -
4.3 steven b5 - 1
bowden O3mmL = 770mm
4.5 tahlo smérovky bowden O02mm L = 840 01401+01
ocel. drat 00,8mm L = 840mm
4.6 koncovka tahla MPJ 2110 - 2
4.7 spojka tahla MPJ 2012 - 2
4.8 paka smérovky sklotextit 1,5 mm - 1
6 kabina laminat 1 -
6.2 uchyceni kabiny laminat 02 x 180 mm - 1
6.21 |podlozka pr.1x 6 x12 - 2
7 obtisky 1
11 zavésy kormidel MPJ 2502 - 2
DOPORUCENE PRISLUSENSTV :
kusd objednaci &islo www.topmodelcz.cz
Vysilac 5 kanal
Pfijimac 7 kanal
Servo HS-82 MG 2 |kridéka 1HI3042-1x
HS-82 MG 2 |smérovka; vyskovka |1HI3042-1x
HS-82MG 2 |kiapky 1HI3042-1x
Motor AXI 2820/12 V2 LONG 1 3EL10529V2L
Regulator SPIN 44 PRO 1 1RC23203
Kuzel TURBO 40/5,0/8 1 201559
Vrtule CAMcarbon 12x6,5" 1 723446
Akumuldtory |LiPol 35S 2200 — 3000mAh 3S LiPo 2 — 3Ah

Pred prvnim startem zkontrolujte jestli nejsou dily modelu zkroucené.
Naprava je mozna pomoci horkovzdusné pistole .



G |
) o0 67-75mm & @ D
+A mn .5 = g—> —]
) o7 —_
® el el%/ 35
ﬂ\ } l N-u._\iﬂmu @ =
BATTERY  — 1-2
1215 N\
G S
- @ @ ®D®
& o [ =

2-25

(SN
38 8506

221 25) (26) (25) (24)
MFEE _ @ N M W

© VIII. 2010 TOPMODEL CZ Manufactured by TOPMODEL CZ s.r.0. 679 05 HABRUVKA 100 - Better made in the Czech Republic
www.topmodelcz.com e-mail: info@topmodelcz.cz




SLAUA

SPODNI STRANA Oracover ®
BOTTOM
@
( QOracover ® QOracover ®
-/
Oracover ®

SPODNI STRANA
BOTTOM

= @

< \_/ \\/ Oracover ®

spodni + horni strana
bottom + top

VRCHNI STRANA
TOP N
Bk
=
PRI ;T’f 995

SPODNI STRANA
BOTTOM

Manufactured by: | www.topmodelcz.com

obEl. &, e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 CZECH REPUBLIC




SUAUR

|
CJ /\/ ~220mm - 2x  Pro servo klapek 3
=

for flaps servo
~670mm - 2x  pro servo kfidélek
for aileron servo

SPODNI STRANA 24
BOTTOM

ﬁ\
NEUTRAL —_— o awe——_om——— =, \

2-4
SPODNI STRANA '@/
BOTTOM
N
©) Zi )
N
k @ EUTRAL

[T pir

[Tol

[

SPODNI STRANA
BOTTOM

— e— e— e— —

@1 pro 2-81
@1 for 2-81

2-11

2-5

A=A 111
Manufactured by: www.topmodelcz.com

anG)DAGHE I @é e-mail:info@topmodelcz.cz

679 05 HABRUVKA 100 - CZECH REPUBLIC




SUALA _

[ SPODNI STRANA
BOTTOM

2-5

1 A=A 111

@1 pro 2-8

<&
@1 for 2-8 Y
>

SPODNI STRANA

BOTTOM
= @
als /\ ©

K kontaktni lepidlo {Chemopren)
= dry-bond adhesive (UHU POR)
0

)/ )

kontaktni lepidlo (Chemopren)
dry-bond adhesive (UHU POR)

SPODNI STRANA

BOTTOM . ’\
241"
Manufactured by: www .topmodelcz.com
e-mail:info@topmodelcz.cz

679 05 HABRUVKA 100 CZECH REPUBLIC



@4 pro 2-3
for 2-3

@6,4pro 2-3
for 2-3

rudder servo

Manufactured by: www.topmodelcz.com
@é e-mail;info@topmodelcz.cz

679 05 HABRUVKA 100 CZECH REPUBLIC




SLAUNA

www.topmodelcz.com
e-mail:info@topmodelcz.cz




|
1)) I

@3 pro 4-5
for4-5

25

1

w
11
)

X
[To 6 0o
]
1
Oracover ®

pro 11
for 11

pro 11

for 11
—\
Oracover ® |
ﬁ =

| 7

4-3

\

—

—r@pM!i!SL Ce-

679 05 HABROVKA 100 - CZECH REPUBLIC

~www.topmodelcz.com
e-mail:info@topmodelcz.cz



SLAUA

@1,5 pro4-8
@1,5 for4-8

&4-5 -2 X r//
SE=CTr—— — 3 —_ =
Manufactured by: www.topmodelcz.com
1 (o D =l _ @é e-mail:info@topmodelcz.cz

679 05 HABRUVKA 100 - CZECH REPUBLIC



www.topmodelcz.com

T@PMQ!—'L %é e e-mail;info@topmodelcz.cz

679 05 HABROVKA 100 - CZECH REPUBLIC



regulator

controller g =)

SUAUR M /O

e molitan
I cf velcro ® foam

www.topmodelcz.com

@i e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 CZECH REPUBLIC




SUAUIA

<= ==

T Pfistani - 9 - 12 mm
Landing

10-12

ﬂ EXPO 25%
\\] 6-8 mm

I " 2mm

ﬂ W 5 mm - thermik
- u_-,_!u 35 mm - pfistani
\\] Landing
«B g~
—F — - 20 - 25 mm
C_?%EE EXPO 30%
20 - 25 mm

= ‘__.."’ 9-12 mm o
Ss=—s——=———f_ |  EXPO30%

Manufactu'FeeLby WWW.topmodelcz.com

) &R @é @ e-mail:info@topmodelcz.cz
679 05 HABROVKA 100 CZECH REPUBLIC




